Agrotron 150.7 -> 8167 1201

Section: GO - BODYWORK - CAB Ref: G0.06.10 (1)
RIGHT-HAND CONSOLE PARTS KIT

Fig. P/n QTY Name

Notes:

[Agrotron 150.7] 1622 <-

15 04429292/20

23 0.010.9949.0/20
24 04429269

48 01171694

hood

canal dx/rh/re
fin

clamp 172X4.6

1
1
1
9
49 2.0350.253.3 6 screw m 3.5x 9.5 AB
50 2.6852.203.0 2 clamp 292 x 4.8
24 54 04429841 1 bracket
RS“ 63 0.011.5949.0 1 protective mesh
64 04429941 1 special nut
Q &2» 64 "'|8 70 04419530 1 shim
2
3
23 1
1

71 2.0332.204.2 screw 4 x 12
50
< o l; s 72 04424188 grommet 16
75 04453196

4 screw 3.5x8
e _ 76 01129113 screw m 8 x 30

1/1



Agrotron 150.7 -> 8167 1201

Section: GO - BODYWORK - CAB Ref: G0.06.10 (2)
RIGHT-HAND CONSOLE PARTS KIT

Fig. P/n QTY Name

Notes:

[Agrotron 150.7] > 1623

15 04429292/20

23 0.010.9949.0/20
24 04429269

48 01171694

hood

canal dx/rh/re
fin

clamp 172X4.6

1
1
1
9
49 2.0350.253.3 6 screw m 3.5x 9.5 AB
50 2.6852.203.0 2 clamp 292 x 4.8
24 54 04429841 1 bracket
RS“ 63 0.011.5949.0 1 protective mesh
64 04429941 1 special nut
Q &2» 64 "'|8 71 2.0332.204.2 2 screw 4 x 12
3
1
23 1

72 04424188 grommet 16
50
N s 75 04453196

% 4 screw 3.5x8
76 01129113 screw m 8 x 30

1/1



‘ K9_95071_43_0-A-001

Agrotron 150.7 -> 8167 1201

Section: GO - BODYWORK - CAB Ref: G0.06.11 (1)
RIGHT-HAND CONSOLE PARTS KIT

Fig. P/n QTY Name

Notes:

[Agrotron 150.7]

1 0.011.4085.0/20 2 gasket mm 390

3 04428870 2 mixer

4 04424185 4 screw DIN 7983S-ST 4.2X13
5 0.010.9522.0 1 gasket

6 04426906 11 screw 4.2x16

7 04429842 1 special nut

8 04429942 14 screw

9 04424188 1 grommet 16

10 01396853 5 flexible hose

11 04429293 1 gasket

12 04429437 1 plate

13 2.0114.204.2 2 screw m 8 x 14

14 04402859 4 canopy

15 2.6852.203.0 1 clamp 292 x 4.8

16 04431843 2 flexible hose

17 01137413 1 fascia @ 32/50

18 04429703/10 1 connection

19 01171763 2 screw m 8 p.1.25 x 20
20 01167310 1 bottom

1/1



| K9_95071_44_0-A-001 |

Agrotron 150.7 -> 8167 1201
Section: GO - BODYWORK - CAB
CONTROL CONSOLE dx/rh/re

Ref: G0.06.12 (1)

Fig. P/n QTY Name

Notes:
[Agrotron 150.7]

10 04429283 1 cover

11 04413215 2 extension

12 04402859 1 canopy

13 04426906 4 screw 4.2x16

1/1



Agrotron 150.7 -> 8167 1201

Section: GO - BODYWORK - CAB Ref: G0.06.13 (1)
CONTROL CONSOLE - DX/RH/RE

Fig. P/n QTY Name

Notes:

[Agrotron 150.7]

12 04429609 1 cover
13 04424188 1 grommet 16

K9_95071_24_0-A-001



K9_95364_05_0-A-001

Section: GO - BODYWORK - CAB
CONTROL CONSOLE - DX/RH/RE

Agrotron 150.7 -> 8167 1201

Ref: G0.06.14 (1)

Fig. P/n QTY Name

Notes:

[Agrotron 150.7]

6 01167308 2 plug 7.2x5.2x9
10 04429623 1 plate

11 04450940 1 bottom

12 01129113 2 screw m 8 x 30

1/1



K9_A3971_28_0-A-001

Agrotron 150.7 -> 8167 1201
Section: GO - BODYWORK - CAB

Ref: G0.06.15 (1)

OUTLET VENT DX/ RH /RE
Fig. P/n QTY Name
Notes:

[Agrotron 150.7]

1 0.013.3494.3 2 mixer

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/deutz-fahr-agrotron-150-7-new-tractor-parts-catalogue-manual-instant-download/



